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Notified Body Number: 2841

Belge No l CertiJicrte No
Belgelendirme Tarihi - Bir Sonraki Belge Tarihi /
CertÝficatio n Date / C erti"Jicate Validity Date

Belge Geçerülik Tarihi l l)ocument Validily Period
F'irma Unvaný ve Adresi /
Company Name and Address

Marka l Model l Brand / Model
Direktifi lDÝrective
Modütii/Ifutegori l Moduk/ Category

Teknik Deðerlendirme Rapor Nol
Technical Evaluation Report No

Ürün Tipi l Product Type:

:277-22-0|-0|

z 22.08.2a22D2,08.2023

ýlyilllyear

: i-Access Protect GinbH
Riegeler StraBe 4, 7 93 64 Malterdingen, Geýýnany

: Protect PRO
ý201-61425 REGULATION
: C2 MoDÜLtj/ KATEGORÝ III
MODULE C2 / CATr:GoIlY III

ý 277-22-01-0l

- EN l49:200l+ 41:2009 Solunuýnla ilgili koruyucu çihazlm - Parçacýklara karþý korrýýrýa auýaçlý
filtreli yaüýn ýnaskeleý/ [ie,spirattýýlý l?roýecti|üe clevices - f;ilýeriýýg haff'ýrýcýský to protect «gairýsl
particles

Ürüniiýr Malzeme Bilgisi l Product Material Informatianý Proteot PRO ýnoclel lirtinleri kuýnaþ, elastik
kayýþ, burun klipsi, filtre kanýýaýrý kullanýlarak imal edilmiþtir Protect PRö 1.0 nýoriel protlucls are
manðtýctýýred usingfabric, elastic strap, nose clip, filýer layer.

Okan AKEL
22.08.2022

Þirket Müdürü/ General

MNA Laboratuvarlarý San. Tic.Ltd .Þti

Adres: Küçükbakkalköy Mahallesi Yenidoðan Cad.No:21 Ataþehir/ Ýstanbul
Tel: 0216 574 07 08 Faks: 0216 575 13 31 www.mnalab.coýn

VolkanAKIN
22.08.202.
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CONFORMÝTY TO TYPE BASED ON ÝNTERNAL PRQDUCTÝON CONTROL PLUS SUPERV|SED
PRODUCT CHECKS AT RANDOM ÝNTERVALS (MODULE C2)

MoDü L c2 - üneriývýiýý oArýiý_T xoNTRoLü vE ünüýýüN RAsTGELE
ARAL|KLARLA DENETÝMLÝ MUAYENESÝNE DAYALÝ TÝPE UYGUNLUK
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CONFORM|TY TO TVPE BASED ON |NTERNAI
PRODUCTÝON CONTROI PIUS SUPERV|SED PRODUCT

CHECK AT RANDOM ÝNTERVALS

(MoDULE c2, ANNEX Výl} (277-22-01_01}
Notified Body Numb er 7841,

Report No

Report Date

Application No

:277-22-01-01

:22.08.2022

:277-22-07-at

3.

1. COMPANYINFORMAT|ON:
i-Access Protect GmbH

Riegeler StraBe 4, 79364 Malterdingen, Germany

PPE lNFORMAT|ON:

DisPosable and non-sterile half rnask made of particulate protection fiiter material.

PPE TYPE lDENTlFÝCATÝON

EN 149:2001+4]-:2009 Respiratory protective devices * Filtering half masks to protect against particles _

Requirements, testing, marking

4. PPE PlcTUREs

PPE DlMEN§IONS:
protect pRo model has been found to be produced using standard sizes.

PPE PRODUCT MATER|AL INFORMATION:
The mask is made of elastic strap, nonwoven fabric on the outer and inner layers and filter material on the
middle layer.

7. ESSENTÝAL HEALTH AND SAFEW REQU|REMENTS
o A visual inspection was made according to EN 149:2001 +A1:2009 for ergonomics.
ý protection leveis and degrees are defined by the manufacturer.

149:2001ý Suitable construction materials were determined by visual inspection according to EN
+A1:2009.

5.
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Protect PRO
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8. ANALYSIS EVALUAT|ON AND MARKING:
EN 149:2001+41:2009

TEsTs PARAMETER PERFORMANCE

LEVELs
REsULTs PERFORMANC

E LEVEts
EVALUAT|o

N
FFpl lFFp2lrrpý

Part 7.3

Visual

inspection

Shail also the marking and the infoÝrn-atlon

supplied by the manufacturer
Appropriate PAss

Banned Azo
Dyes

< 30 mglkg Not applicable Not
annlirýhla

Part 7,4

Packaging
Particle filtering half mask shall be offered
for sale packaged in such a way that they are
protected against mechanical damage and
contamination before use.

Appropriate PAss

Part 7.5

Material
When conditioned in accordance 8.3.1 &
8.3.2 the particle filter half mask shall not
collapse.

Appropriate PASs

Part 7.6
Cleaning and
disinfecting

After cleaning and disinfecting the re-usabIe
particle filtering half mask shal| satisfy the
penetration requirement of the relevant
class.

Not applicable Not
applicable

Part7.7
practical

performance

No negative comments should be mjae nv
the test subject regarding any of the criteria
evaluated.

Appropriate PAss

Part 7.8

Finish of parts
Parts of the device likely to come into
contact with the wearer shall have no sharp
edge or burrs.

Appropriate PAsS

TEsTs PARAMETER PERFORMANCE

tEVELs
REsULTs PERFORMANCE

LEVEts
EVALUATÝON

FFP1 FFp2 FFP3
Part 7.9.1

Total inward
leakage

At least 46 out of
the 50 individual
exercise result

s25 sl1 s5 see the table
below

FFP2 PAss

At least 8 out of the
1o individualwearer
arithmetic means

s22 <8 <2 see the table
below

FFP2 PAss

Total lnward Leakage (%)

Subject 1 (As received)

Subject 2 (As received)

Subject 3 (As received)

Subject 4 (As received)

Subject 5 (As received)

Subject 6 (After temperature conditioning)

U -FR M -o56. R EV .oL h8,ü,2a22
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Exercise

1

Exercise
z

Exercise

3

Exercise
4

Exercise
5

Average

2,0 3,9 4,5 3,1 3,4
3,8 J,J 4,3 6,3 4,3 4,4
?§ 3,0 4,I 7o 5,0 4,5

4,6 5,0 1q 6,4 6,6 5,1

4,8 2,0 4,1 6,3 4,3 4,3
4,2 4,6 1,B 6,8 6,0 4,7
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Notified Body Number: 2841 ýý
ANNEX Výl)

Subject facial dimensions
Subject Face [en4h

(mm)
Face Width
(mm)

Face Depth
(mm)

Mouth Wldth
(mm)

1 133 L32 132 65
2 L25 144 I3-6 57
3 126 135 124 75
4 123 133 134 74
5 1L7 1"35 122 73
6 1z2 1,42 133 66
7 113 L32 L1,4 75öð 135 ].23 123 65
9 L22 135 133 74
10 135 t42 725 83

|,

EX Vý ,-zz-ot-ott.
jg!:g ? l4$g§ýegatrr" .ondýtionffi
Subject8(Afteri@

4,4 §?

{"0

4,0 4,2 6,3 4,8
5,/ 5) 4,I

42
5,0

5§
4,4

SU b ÝeCt 9 (After te,mnaratý ý ra rnný,l if ian i ^^ý 3,6 3,B 5,1lll lð,
(ý ý h iaý* 4,2

vJuLL 1ý-ý| tðý Leýtýperature conOltýonýng) 4,4 3,6 3,4 51 3,7 4,2

TEsTs PARAMETER PERFORMANCE

LEVEts
RESULTs PERFORMANCE

IEVEts
EVALUAT|oN

FFP1 FFP2 FFP3
Part7.9,2
penetration

of filter
material

Sodium chloride, 95

L/min

Yo, maX

%20 %6 %L see the table

below
FFP2 PAss

Paraffin oil, 95 L,/min

Yo, maX
%20 %6 %1, see the tabte

below
FFP2 PAs5

penetration of filter material Sodium Chloride (%) Paraffin ail |%|
As received I,3 L,2
As received 1,3 I,3
As received 1,1 1,2
After the simu|ated wearing treatment 7,5 I,6
After the simuiated wearing treatment 1,6 1,5
After the simulated wearing treatment 1,4 I,6
Mechanical strength and teryýperature conditioning 3,2 3,7
Mecha nica l strength and temperature condition ins 2,9 3,5
ývecnanýcaý strength and tempgrature conditioning 2,9 3,5

TEsTs PARAMETER PERFORMANCE

LEVELs
REsULTs PERFORMANCE

tEVEts
EVALUATÝON

FFP1|FFP2|FFP3
Part 7,10

Compatibility

with skin

Materials shali not be known to be likely to
cause irritation or any other adverse effect to
health

Appropriate PAss

Part 7.11

Flammibility
Mask shall not burn or not to continue to burn
for more than 5 s

Flame not

seen
PASs

Part7.72 Shall not exceed an average of % 1" o,7o
o,7L

PASs

U _FR M-o56. R EV,oI. h8,o3.2022
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CONFORMÝTY TO TYPE BASED ON |NTERNALð rnno PRoilH,H:;l,+;#;Ý,,§ÝÝ,"-u,HTÝsÝ,.,
CHECK AT RANDOM ÝNTERVALSNotified Body Numb er: Z84L

(MoDUtE c2, ANNFx Vll| lr'r7-rr-^1_nI
carbondioxide

content of the
inhalation air

a,71

Part 7.13

Head harness
çcýtý tJe oonneo ancý removed easily Appropriate PAss

Part 7.L4
Field of vision

ý ýýð týeýq or vaslon snall acceptable in practical
performance test.

Approprlate PAss

Part 7.15
Exhalation
valve(s)

ýt snaýý wýTnstancl axialiy a tensile force of 1.0
N apply for ].0 s.
lf fitted, shall continue to operate correctly
after a continuous exhalation flow of 3oo
Jla]! over a period of 30 s.

Not applicable Not
applicable

TEsTs PARAMETER PERFORMANCE

tEVEts
RESULTs PERFORMANCE

tEVEts
EVALUAT|oN

FFP1 FFP2 FFP3
Part 7.16

Breathing

Resistance

lnhalation 30L/min 0,6

mbar
0,7

mbar
L,a

mbar
see the table
below

FtP2 pAss

lnhalation 95L/min 2,!
mbar

2,4

mbar
3,0

mbar
see the tab|e

below
FFP2 PAsS

Exhalation

1.50L/min

3,0

mbar

3,0

mbar

3,0

mbar

See the table

below
FFP2 PAss

Breathing Resistance (mbar) lnhalation 30lr/min lnhalation 95L/min
As received 0,4 1,4
ýls received a,4 1,4
As received 0,4 1,4
After temperatÜre conditioning 0,3 1,3
Afler temperatu re conditioni ng 0,3 1,3
After temperature conditioning 0,3 1,3
After the simulated wearing treatment 0,3 1,3
After the simulated wearing treatment 0,4 1,4
After the simulated wearing treatment o,4 1,3
After the flow conditioning
After the flow conditioning
After the flow conditioning

Breathing Resistance 160l/min (mbar) Facing

directly
ahead

Facing

Vertýcally
upwards

Facing
vertÝcally
downwards

Lying on the
left side

Lying on the
right side

As received 2,2 2,1 2,2 2,2 2,2
As received 2,t 2,2 2,2 2,L 2,2
As received 2,1 2,1 2,I 2,2 2,2
After temperature conditioning 2,I z,1 2,z 2,I 2,1
After temperature conditioni ng 2,2 2,I 2,L 2,L 2,1
,After temperature con ditioning 2,2 2,1 2,1 2,! 2,1
After the simulated wearing treatment 2,2 2,I 2,2 2,I 2,I
After the simulated wearing treatment 2,L 2,I 2,1 2,2 2,L

U-FR M_o56. REV,oI. / 18.ü.2a22
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CONFORM|TY TO TYPE BASED ON |NTERNAI

PRODUCTÝON CONTROI PIUS SUPERVÝSED PRODUCT
CHECK AT RANDOM ÝNTERVAIS

(MoDUtE c2, ANNEX Výý} ý277-»-n 1-nl l
Notified Body Numb er: 784L

9. DEclsloN

AnalYsis and examinations Protect PRO model coded personal protective equipment; Respiratory protective Devices
EN 149:2001 +A1:2009- Filtered Half Masks for Protection Against Particles _ properties, Experiments and Marking
standards are evaluated. The homogeneity of the production was monitored at the performance levels determined as
a result of the technical evaluations made within the scope of MoDuLE c2.

10. ATTACHMENTS
ý Basic Health Safety Requirements
ý Risk Assessment
ý Test Reports (M-2O22-0599)

ý user lnstruction

coNTRoLIER

slcNATuRE

DATE

U_FRM.o56. REV.oL. / L8,o3.2022

: VOLKAN AKlN

:

z22.08.2022

ll

4NNEx V!ý) (277_22-01-01)
After thg simulated wearing Ýr"atm.rt

Afturüe!ow conditioning
After the flow conditioni

TEsTs PARAMETER PERFORMANCE

tEVEts
REsuLTs PERFORMANCE

LEVEts
EVALUATýoN

FFPl FFP2 FFP3
Part7.77
Clogging

After clogging the
inhalation

resistances shall
not exceed.
(valved)

4

mba

r

5

mba

r

7

mbar
Not applicable Not applicabIe

The exhalation resistance shall not exceeu
3 mbar at 160 lnl min continuous flow.
(valved)

Not applicable Not applicable

After clogging the
inhalation and

exhalation

resistances shall
not exceed.
(valveless)

3

mba

r

4

mba

r

5

mbar

Not appIicable Not applicable

Part 7.18
Demountable
part

All demountabie parts (if fitted) shall be
readily connected and secured were
possibie by hand.

Not applicable Not applicable

Part 9
Marking

The packaging information shall be clearly'and 
durably marked on the smallest

commercially available packaging or
legible through it if the packaging is
transparent.

Appropriate PAss

Page5/5



MNA LABORATORY
ANALYSIS REPORT

Report Nu. : M-2022-0599 Date : 2022-08-22 13:36:53 Page : 1 / 5 Rev:

Purpose of Analysis : Special request

Sample Send Org. : i-Access Protect GmbH

Address : Riegeler Straße 14

Sample Acceptance Date : 2022-07-28 16:48:12

Analysis Date : 2022-07-28 17:43:32

Sample Quantity : 80 Pieces

Sample Description : Protect Pro F20 / Protect Pro R20

Other informations :

Flammability

Tests Analysis result Limit Value Method Evaluation Physical Condition

Flammability No flame seen. Shall not burn for
more than 5 sec after

removal from the
flame

EN 13274-4 PASS -

Penetration Of Filter Material

Tests Analysis result Limit Value Method Evaluation Physical Condition

Penetration Of Filter
Material

Check the table. FFP1≤20 FFP2≤6
FFP3≤1

EN 149+A1 Part 8.11,
EN 13274-7

PASS (FFP2) -

Sodium Chloride (%) Paraffin Oil (%)

As received 1 1,3 1,2

As received 2 1,3 1,3

As received 3 1,1 1,2

After the simulated wearing treatment 1 1,5 1,6

After the simulated wearing treatment 2 1,6 1,5

After the simulated wearing treatment 3 1,4 1,6

Mechanical strength and temperature
conditioning (120 mg) 1

3,2 3,7

Mechanical strength and temperature
conditioning (120 mg) 2

2,9 3,5

Mechanical strength and temperature
conditioning (120 mg) 3

2,9 3,5

FRM:23/rev.02/09.08.2019

Küçükbakkalköy Mahallesi Yenidogan Caddesi No: 21 Ataşehir İstanbul
info@mnalab.com tel: 02165740708 faks: 02165751331



MNA LABORATORY
ANALYSIS REPORT

Report Nu. : M-2022-0599 Date : 2022-08-22 13:36:53 Page : 2 / 5 Rev:

Carbon Dioxide Content Of The Inhalation Air

Tests Analysis result Limit Value Method Evaluation Physical Condition

Carbon Dioxide
Content Of The
Inhalation Air

Check the table. Maximum %1 EN 149+A1 Part 8.7 PASS (FFP2) -

CO2 (%)

Sample 1 0,70

Sample 2 0,71

Sample 3 0,71

Breathing Resistance

Tests Analysis result Limit Value Method Evaluation Physical Condition

Breathing Resistance Check the table. See the limits table. EN 149+A1 Part 8.9 PASS (FFP2) -

Classification 30 L/min max basınç (mbar) 95 L/min max basınç (mbar) 160 L/min max basınç (mbar)

FFP1 0,6 2,1 3,0

FFP2 0,7 2,4 3,0

FFP3 1,0 3,0 3,0

Inhalation 30 L/min 95 L/min

As received 1 0,4 1,4

As received 2 0,4 1,4

As received 3 0,4 1,4

After temperature conditioning 1 0,3 1,3

After temperature conditioning 2 0,3 1,3

After temperature conditioning 3 0,3 1,3

After the simulated wearing treatment 1 0,3 1,3

After the simulated wearing treatment 2 0,4 1,4

After the simulated wearing treatment 3 0,4 1,3

After the flow conditioning 1 - -

FRM:23/rev.02/09.08.2019

Küçükbakkalköy Mahallesi Yenidogan Caddesi No: 21 Ataşehir İstanbul
info@mnalab.com tel: 02165740708 faks: 02165751331



MNA LABORATORY
ANALYSIS REPORT

Report Nu. : M-2022-0599 Date : 2022-08-22 13:36:53 Page : 3 / 5 Rev:

After the flow conditioning 2 - -

After the flow conditioning 3

Exhalation 160L/min Facing directly ahead Facing vertically
upwards

Facing vertically
downwards

Lying on the left side Lying on the right side

As received 1 2,2 2,1 2,2 2,2 2,2

As received 2 2,1 2,2 2,2 2,1 2,2

As received 3 2,1 2,1 2,1 2,2 2,2

After temperature
conditioning 1

2,1 2,1 2,2 2,1 2,1

After temperature
conditioning 2

2,2 2,1 2,1 2,1 2,1

After temperature
conditioning 3

2,2 2,1 2,1 2,1 2,1

After the simulated
wearing treatment 1

2,2 2,1 2,2 2,1 2,1

After the simulated
wearing treatment 2

2,1 2,1 2,1 2,2 2,1

After the simulated
wearing treatment 3

2,1 2,1 2,1 2,1 2,1

After the flow
conditioning 1

- - - - -

After the flow
conditioning 2

- - - - -

After the flow conditioning 3

Total Inward Leakage

Tests Analysis result Limit Value Method Evaluation Physical Condition

Total Inward Leakage Check the table. See the limits table. EN 149+A1 Part 8.5 PASS (FFP2) -

 At least 46 out of the 50 individual exercise result
shall be not greater than

At least 8 out of the 10 individual wearer
arithmetic means shall be not greater than

FFP1 ≤25 ≤22

FFP2 ≤11 ≤8

FFP3 ≤5 ≤2

Exercise 1 Exercise 2 Exercise 3 Exercise 4 Exercise 5 Average

FRM:23/rev.02/09.08.2019

Küçükbakkalköy Mahallesi Yenidogan Caddesi No: 21 Ataşehir İstanbul
info@mnalab.com tel: 02165740708 faks: 02165751331



MNA LABORATORY
ANALYSIS REPORT

Report Nu. : M-2022-0599 Date : 2022-08-22 13:36:53 Page : 4 / 5 Rev:

Subject 1 (As
received)

2,0 3,9 3,7 4,5 3,1 3,4

Subject 2 (As
received)

3,8 3,3 4,3 6,3 4,3 4,4

Subject 3 (As
received)

3,5 3,0 4,1 7,0 5,0 4,5

Subject 4 (As
received)

4,6 5,0 2,9 6,4 6,6 5,1

Subject 5 (As
received)

4,8 2,0 4,1 6,3 4,3 4,3

Subject 6 (After
temperature
conditioning)

4,2 4,6 1,8 6,8 6,0 4,7

Subject 7 (After
temperature
conditioning)

4,4 5,2 4,0 4,2 6,3 4,8

Subject 8 (After
temperature
conditioning)

3,7 4,0 5,2 4,1 5,0 4,4

Subject 9 (After
temperature
conditioning)

3,6 3,8 3,7 4,2 5,6 4,2

Subject 10 (After
temperature
conditioning)

4,4 3,6 3,4 5,7 3,7 4,2

FRM:23/rev.02/09.08.2019

Küçükbakkalköy Mahallesi Yenidogan Caddesi No: 21 Ataşehir İstanbul
info@mnalab.com tel: 02165740708 faks: 02165751331



MNA LABORATORY
ANALYSIS REPORT

Report Nu. : M-2022-0599 Date : 2022-08-22 13:36:53 Page : 5 / 5 Rev:

Operating as a test laboratory, MNA Laboratories is accredited by TÜRKAK according to AB-1183-T and TS_EN_ISO/IEC_17025:2017 standards has been done. A
multilateral agreement with the European Accreditation Association (EA) on the recognition of the Turkish Accreditation Agency (TÜRKAK) test reports and It has
signed a mutual recognition agreement with the International Laboratory Accreditation Association (ILAC).

*The analysis is within the scope of accreditation.

Note :

1. No part of this analysis report may be used alone or separately and may be partially copied or reproduced without the written permission of the laboratory. It
cannot be reproduced, used by third parties or as a means of advertising.
2.Analysis results are valid for the sample sent and analyzed by the company/institution/individual to MNA Laboratories. represent the whole may not.
3. Unsigned and Unsealed reports are invalid.
4. This analysis report cannot be used in judicial-administrative proceedings and for advertising purposes.
5. Results are valid for the sample received.
6. A decision rule is a rule that determines how measurement uncertainty is to be taken into account when specifying compliance with a specified
specification.TLM-052 Decision Rule According to the implementation instruction, the decision rule chosen in agreement with the customer will be applied if
necessary.
7. Limit Values are determined by taking from analysis methods.
8. The laboratory is not responsible if the information provided by the CUSTOMER affects the validity of the results.
9. Test and / or measurement results, expanded measurement uncertainties (if any) and test methods are given in the following pa ges, which are the supplementary
part of this certificate.
10. Water Repellency Determination Hydrostatic Pressure Determination T S ISO 811 (Hydrostatic Pressure Tester E / N: 53) Analysis, Seam Strength EN ISO 13965-2
(Strength Test Device E / N: 50) Analysis and resistance to liquid chemical permeation TS EN 659 -A1 Part 3.18 (Liquid Chemical Transfer Device E / N: 107) Analysis is
carried out in the conditioning room and ISO 139 PART 3.2 conditions (23 ± 2 ° C temperature and 50 ± 4% relative humidity) are applied for ambient conditions.

Selin Gergin
Erhan Üstünel

Sample Acceptance and Reporting Officer
Laboratory Responsible

2022-08-22 13:36:46
2022-08-22 09:17:08

VOLKAN AKIN

Laboratory Manager

2022-08-22 13:04:34
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